



# EMSL Analytical, Inc.

200 Route 130 North Cinnaminson, NJ 08077  
Phone/Fax: (800) 220-3675 / (856) 786-5974  
<http://www.emsl.com> / [cinnaslab@EMSL.com](mailto:cinnaslab@EMSL.com)

EMSL Order ID: 041203831  
Customer ID: ESH50  
Customer PO:  
Project ID:

Attn: Mark Coleman  
Environmental Safety & Hygiene Assoc.  
17 Patrick Drive  
Westbrook, ME 04092

Phone: (207) 854-2711  
Fax: (ema) il -only  
Collected:  
Received: 2/16/2012  
Analyzed: 2/20/2012

Proj: TP BUILDING #1

## Summary Test Report for Asbestos Analysis via EPA 600/R-93/116 and/or EPA 600/M4-82-020

Client Sample ID: B1A

Lab Sample ID: 041203831-0001

Sample Description: 2' X 4' WORMHOLE PATTERN CT

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/19/2012	Gray/White	80%	20%	None Detected	

Client Sample ID: B1B

Lab Sample ID: 041203831-0002

Sample Description: 2' X 4' WORMHOLE PATTERN CT

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/19/2012	Gray/White	80%	20%	None Detected	

Client Sample ID: B1C

Lab Sample ID: 041203831-0003

Sample Description: 2' X 4' WORMHOLE PATTERN CT

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/20/2012	Gray/White	70%	30%	None Detected	

Client Sample ID: B2A

Lab Sample ID: 041203831-0004

Sample Description: JOINT COMPOUND

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/19/2012	White	0%	100%	None Detected	

Client Sample ID: B2B

Lab Sample ID: 041203831-0005

Sample Description: JOINT COMPOUND

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/19/2012	White	0%	100%	None Detected	

Client Sample ID: B2C

Lab Sample ID: 041203831-0006

Sample Description: JOINT COMPOUND

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/20/2012	White	0%	100%	None Detected	

Client Sample ID: B3A

Lab Sample ID: 041203831-0007

Sample Description: SHEETROCK

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/19/2012	White	3%	97%	None Detected	

Client Sample ID: B3B

Lab Sample ID: 041203831-0008

Sample Description: SHEETROCK

TEST	Analyzed Date	Color	Non-Asbestos		Asbestos	Comment
			Fibrous	Non-Fibrous		
PLM	2/19/2012	White	5%	95%	None Detected	